
REF. NO. 

I 

1 

2 

3 
4 

5 

6 

7 

8 

8 

8 

' 

9 
10 

II 

-

PART 
NUMBER 

18 880 D 

350 803 RI 
220 066 

179 835 
10-:l 121 

350 804 RI 
350 802 RI 

ST 364 

110 Boo R2 

124 552 

350 806 R2I 
220 066 

179 839 
179 842 
103 321 

353 834 R92 

350 806 R32 

2,20 066 

179 839 
179 843 
103 321 

.42 177 D 
350 805 Rl2 

350 798 RI I 
112 428 
179 840 

.103 321 

-89 -

CHASSIS-
DESCRIPTION 

FINAL DRIVE 

STUD, DIFFERENTIAL SHAFT OUTER BEARING COVE" 

COVER, DIFFERENTIAL SHAFT OUTER BALL BEARING 
NUT, HEX., 3/c-i6NC 
SCREW, CAP J HEX-HO.' 3/8- i6NC x 5/8" 
WASHER, LOCK, 3/8" 

' 

GASKET, DIFFERENTIAL SHAFT BEARING COVER 
RING, LOCK, DIFFERENTIAL SHAFT BEARING 

BEARING, DIFFERENTIAL SHAFT (IH-GL-230) 

SHAFT, DIFFERENTIAL, L.H. (12 TEETH) 

KEY, BRAKE DRUM (WoooRUFF No. 13, 3/16 X I") 

HOUSING, REAR AXLE, ASSEMBLY (ORDER 353 834 R92) 
NUT, HEX,, 3/8-i6NC 
SCREW, CAP, HEX-HD., 3/8-16NC x I" 
SCREW, CAP, HEX-HD., 3/8-16NC x 1-3/811 

WASHER, LOCK, 3/811 

HOUSING, REAR AXLE, 350 806 R32, w/FouR SCREWS, 179 835 
(Will WORK FOR 350 8o6 R21) 

HOUSING, REAR AXLE, ASSEMBLY 
(COMPOSED OF -

I CUP 350 8o9 RI 
I CUP 350 812 RI 
I HOUSING § 350 806 R3 
I OIL SEAL 42 177 D 
I PLUG 143 999) 

NUT, HEX,, 3/8-16NC 
SCREW, CAP, HEX-HO., 3/8-J6NC X I" 
SCREW, CAP, HEX-HO., 3/8- i6NC x. 1-1/2" 
WASHER, LOCK, 3/811 

OIL SEAL, 0 I FF ER ENT I Al SHAFT PINION 
DRUM, BRAKE, w/SCREW, 102 886 ANO NUT, 220 065 , 

, 

HOUSING, DIFFERENTIAL SHAFT, w/rwo DOWELS, 350 799 RI 
CORK, 3/8 x 1/2" No. 0 
SCREW, CAP, HEX-Ho., 3/8-i6NC x l-l/811 

WASHE;R, LOCK, 3/811 

§ - Nor SERVICED SEPARATELY 

NOTE ® Serial 501 to 52199 
® Serial 43980 to 44028 
(c) Serial 52200 up 

SERIAL NUMBER 
NO. 

REQ'O 

SEE N6TE@ 8 

2 
SEE NoTE@ 5 
SEE NOTE@ANO (g 5 
SEE NoTE@ _.5 

2 
2 ~ 

2 

I 

2 -

SEE NoTE@ 2 
2 
2 
2 
4 

SEE NOTE@ I 
SEE NoTE@ANo© I 

2 
2 
2 
4 

2 
2 

I 
2 
6 
6 

.. 




